36

91

320A F=x¥ Gear

Shift

00000 O 0 O MENU BACK

/%
/ by
5
4
R HRES EIERERN B & <t " B OR S 5 &
2
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| From ~ uP T0 SERIAL NO. | REMARKS
1 | 3688 3201 000 |[Lin'— LEVER 1
2 | 3544 3203 000 |E'=='17° PIPE 1
3 | 0693 0012 460 |5")y7’ GRIP 1
4 | K804 0106 030 |F#k'IL+ BOLT 2 |m6x30
5 | 03500130 613 |PW WASHER 1 |6x13%x1.0
6 | A300 0106 001 |Fvk NUT 2 |m6
7 | 3691 3205 000 [Ayh ROD 1
8 | 3688 3208 000 |7°L—F PLATE 1
9 | K710 0108 020 |F#'IL+ BOLT 2 |M8x20(7T)
10 | 3688 3211 000 |7°34yh BRACKET 1
11 | K710 0608 016 |Fi" b BOLT 2 M8 x16(7T)
13 | F300 0106 000 |FFvhk NUT 1 |M6
14 | 3688 3225 000 |Lin— LEVER 1
15 | 0691 0012 250 |4"Yy7’ GRIP 1
16 | 3572 3231 000 |ty PIN 1
17 | 3691 3215 000 | Wb BOLT 1
18 | 0562 0108 022 |[E574VEY PIN 2 |p8x22
19 | 0350 0140 818 |PW WASHER 2 |8x18x1.6
20 | 0523 0108 000 |2+97°EY PIN SNAP 2 |FEUr
21 | 3688 3238 000 |7—L4 ARM 1
22 | 0550 0006 022 |27 U9ty PIN SPRING 1 |6x22
23 | 3688 3245 000 |7°L—F PLATE 1
24 | K110 0908 016 [Fi Lk BOLT 3 |M8x16(4T)
BK62 —20— 2010/November




	MENU BACK: 


